saronas. FCC RF Test Report

Report No. : FR671301B

3.6.5 Test Result of AC Conducted Emission

Test Mode : Mode 1

Temperature : 21~22°C

Test Engineer : |Derreck Chen

Relative Humidity : |51~52%

Test Voltage :  |120Vac / 60Hz

Phase : Line

Function Type : |Bluetooth Link + LAN Link + WLAN (2.4GHz) Link + Adapter
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Final Result : QuasiPeak
Frequenc iPeak . | Margi Limi
q y | QuasiPeal Filter | Line Corr argin imit
(MHz) (dBuv) (dB) | (dB) | (dBuv)
0.166000 52.1 Off L1 19.6 13.1 65.2
0.198000 41.4 Off L1 19.6 22.3 63.7
0.238000 38.9 Off L1 19.6 23.3 62.2
0.286000 38.1 Off L1 19.6 22.5 60.6
0.326000 34.1 Off L1 19.6 25.5 59.6
0.366000 32.0 Off L1 19.6 26.6 58.6
0.614000 32.0 Off L1 19.6 24.0 56.0
16.238000 24.5 Off L1 19.8 35.5 60.0
Final Result : Average
Frequenc A Corr. | Margi Limit
q y verage Fitter | Line orr argin imi
(MHz) (dBuv) (dB) (dB) (dBuv)
0.166000 36.5 Off L1 19.6 18.7 55.2
0.198000 24.8 Off L1 19.6 28.9 53.7
0.238000 26.3 Off L1 19.6 25.9 52.2
0.286000 24.9 Off L1 19.6 25.7 50.6
0.326000 22.5 Off L1 19.6 27.1 49.6
0.366000 25.8 Off L1 19.6 22.8 48.6
0.614000 25.7 Off L1 19.6 20.3 46.0
16.238000 18.9 Off L1 19.8 31.1 50.0
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saronas. FCC RF Test Report

Report No. : FR671301B

Test Mode : Mode 1 Temperature : 21~22C
Test Engineer : [Derreck Chen Relative Humidity : |51~52%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Function Type : |Bluetooth Link + LAN Link + WLAN (2.4GHz) Link + Adapter
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Final Result : QuasiPeak
Fre iPeak Corr. | Margi Limit
quency | QuasiPeal Filter | Line orr argin imi
(MHz2) (dBpv) (dB) | (dB) | (dBuv)
0.166000 51.7 Off N 19.6 13.5 65.2
0.206000 46.4 Off N 19.6 17.0 63.4
0.246000 42.0 Off N 19.6 19.9 61.9
0.286000 38.1 Off N 19.6 22.5 60.6
0.326000 34.8 Off N 19.6 24.8 59.6
0.366000 33.1 Off N 19.6 25.5 58.6
0.614000 34.8 Off N 19.6 21.2 56.0
15.958000 34.1 Off N 19.9 25.9 60.0
Final Result : Average
Frequenc Average Corr. | Margin Limit
quency verag Filter | Line gl !
(MH2) (dBpVv) (dB) (dB) | (dBuv)
0.166000 36.9 Off N 19.6 18.3 55.2
0.206000 32.6 Off N 19.6 20.8 53.4
0.246000 28.8 Off N 19.6 23.1 51.9
0.286000 25.6 Off N 19.6 25.0 50.6
0.326000 23.6 Off N 19.6 26.0 49.6
0.366000 27.4 Off N 19.6 21.2 48.6
0.614000 27.8 Off N 19.6 18.2 46.0
15.958000 28.9 Off N 19.9 21.1 50.0
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s=amranas. FCC RF Test Report Report No. : FR671301B

3.7 Antenna Requirements

3.7.1 Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. For the fixed point-to-point operation, the power
shall be reduced by one dB for every 3 dB that the directional gain of the Antenna exceeds 6 dBi. The
use of a permanently attached Antenna or of an Antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the FCC rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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s=amranas. FCC RF Test Report Report No. : FR671301B

3.7.3 Antenna Gain

Non-TXBF Modes
FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with GANT
set equal to the gain of the antenna having the highest gain;
The EUT 802.11b/g mode supports CDD mode.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz(b/qg) 2.20 2.20 2.20 5.21 0.00 0.00

Power Limit Reduction = DG(Power) — 6dBi, (min=0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)

The EUT 802.11n mode does not support CDD mode.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) dB)
2.4 GHz(n) 2.20 2.20 2.20 2.20 0.00 0.00

Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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ga FCC RF Test Report

Report No. : FR671301B

TXBF Modes
FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

For beamforming transmissions, directional gain is calculated as

Nss [ Nanr :
>3
Directional Gain =10-log A
N 7

where
Each antenna is driven by no more than one spatial stream;

Njs = the number of independent spatial streams of data;
Ny = the total number of antennas

_1061--"20. L I . _
k= if the kth antenna is being fed by spatial stream j. or zero if it is not;
G 1s the gain in dBi of the kth antenna.

The EUT supports beamforming.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz(n) 2.20 2.20 521 5.21 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR671301B

4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
13100030S Apr. 27, 2016 ~ Conducted
Power Sensor DARE RPR3006W 9kHz~6GHz | Sep. 17, 2015 Sep. 16, 2016
NO31 Jul. 13, 2016 (THO5-HY)
13100030S Apr. 27, 2016 ~ Conducted
Power Sensor DARE RPR3006W 9kHz~6GHz | Sep. 17, 2015 Sep. 16, 2016
NO32 Jul. 13, 2016 (THO5-HY)
. 300MHz~40GH Apr. 27, 2016 ~ Conducted
Power Meter Anritsu ML2495A 1218006 Oct. 07, 2015 Oct. 06, 2016
z Jul. 13, 2016 (THO5-HY)
. 300MHz~40GH Apr. 27, 2016 ~ Conducted
Power Sensor Anritsu MA2411B 0846202 Oct. 05, 2015 Oct. 04, 2016
z Jul. 13, 2016 (THO5-HY)
Spectrum Rohde & Apr. 27, 2016 ~ Conducted
FSP40 100057 9kHz-40GHz | Nov. 23, 2015 Nov. 22, 2016
Analyzer Schwarz Jul. 13, 2016 (THO5-HY)
. Conduction
AC Power Source| ChainTek APC-1000W N/A N/A N/A Apr. 27, 2016 N/A
(CO05-HY)
. Rohde & Conduction
EMI Test Receiver ESCI17 100724 9kHz~7GHz | Aug. 26, 2015 | Apr. 27, 2016 | Aug. 25, 2016
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 02, 2015 | Apr. 27, 2016 | Dec. 01, 2016
Schwarz (CO05-HY)
Rohde & May 07, 2016 ~ Radiation
Loop Antenna HFH2-722 100315 | 9 kHz~30 MHz | Sep. 02, 2015 Sep. 01, 2016
Schwarz Jul. 19, 2016 (03CHO06-HY)
. May 07, 2016 ~ Radiation
Bilog Antenna Schaffner CBL6111C 2725 30MHz~1GHz | Nov. 17, 2015 Nov. 16, 2016
Jul. 19, 2016 (03CHO06-HY)
SCHWARZBE 9120D-115 May 07, 2016 ~ Radiation
Horn Antenna BBHA 9120 D 1GHz~18GHz | Aug. 21, 2015 Aug. 20, 2016
CK 6 Jul. 19, 2016 (03CHO06-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 May 07, 2016 ~ Radiation
BBHA 9170 18GHz ~ 40GHz| Apr. 15, 2016 Apr. 14, 2017
Antenna CK 576 Jul. 19, 2016 (03CHO06-HY)
) Rohde & May 07, 2016 ~ Radiation
EMI Test Receiver ESU26 100472 | 20Hz~26.5GHz | Jan. 07, 2016 Jan. 06, 2017
Schwarz Jul. 19, 2016 (03CHO06-HY)
» May 07, 2016 ~ Radiation
Preamplifier SONOMA 310N 186713 9kHz~1GHz | Apr. 19, 2016 Apr. 18, 2017
Jul. 19, 2016 (03CHO06-HY)
- AMF-7D-0010 May 07, 2016 ~ Radiation
Preamplifier MITEQ 1850117 | 1GHz ~ 18GHz | Jul. 01, 2015 Jun. 30, 2016
1800-30-10P Jun. 21, 2016 (03CHO06-HY)
AMF-7D-0010 Jun 22, 2016 ~ Radiation
Preamplifier MITEQ 1850117 | 1GHz ~ 18GHz | Jun. 22, 2016 Jun. 21, 2017
1800-30-10P Jul. 19, 2016 (03CHO06-HY)
- . 3008A019 May 07, 2016 ~ Radiation
Preamplifier Agilent 8449B 1GHz~26.5GHz | Apr. 18, 2016 Apr. 17, 2017
17 Jul. 19, 2016 (03CHO06-HY)
MF780208 May 07, 2016 ~ Radiation
Antenna Mast MF MF-7802 1m~4m N/A N/A
212 Jul. 19, 2016 (03CHO06-HY)
May 07, 2016 ~ Radiation
Turn Table INN-CO DS2000 |420/650/00| 0-360 degree N/A N/A
Jul. 19, 2016 (03CHO06-HY)
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s=amranas. FCC RF Test Report Report No. : FR671301B

5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of
Confidence of 95% (U = 2Uc(y))

2.26

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 450
Confidence of 95% (U = 2Uc(y)) '
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s=amranas. FCC RF Test Report Report No. : FR671301B

Appendix A. Conducted Test Results

< Non-TXBF Modes>
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Report Number : FR671301B

Test Engineer:

Bill Kuo

Temperature:

21~-25

°C

Test Date:

2016/4/27~2016/5/19

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR671301B

6dB and 99% Occupied Bandwidth

2.4GHz Band

Data = 99% Occupied BW 6dB BW 6d|_3 BW .
Mod. NT{ CH. (MHz) (MHz) Limit Pass/Falil

Rate (MHz)

(MHz)
Ant 1 Ant 2 Ant 1 Ant 2

11b |1Mbps| 2 1 2412 11.80 11.90 9.04 8.60 0.50 Pass
11b |1Mbps| 2 6 2437 11.70 11.80 8.08 9.00 0.50 Pass
11b |1Mbps| 2 11 2462 11.75 11.90 9.04 8.60 0.50 Pass
11g |6Mbps| 2 1 2412 18.45 18.20 16.40 16.44 0.50 Pass
11g |6Mbps| 2 6 2437 18.25 18.20 16.40 16.44 0.50 Pass
11g |6Mbps| 2 11 2462 18.20 18.25 16.44 16.40 0.50 Pass
HT20 | MCS8| 2 1 2412 19.15 19.00 17.64 17.64 0.50 Pass
HT20 | MCS8| 2 6 2437 19.15 19.15 17.64 17.64 0.50 Pass
HT20 | MCS8| 2 11 2462 19.15 19.05 17.68 17.68 0.50 Pass
HT40 | MCS8| 2 3 2422 36.80 36.70 36.32 36.40 0.50 Pass
HT40 | MCS8| 2 6 2437 36.60 36.70 36.40 36.40 0.50 Pass
HT40 | MCS8| 2 9 2452 36.60 36.70 36.40 36.40 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR671301B

2.4GHz Band

Peak Conducted EIRP EIRP
Data Fre . Conducted qugr DG_ o P(_)wgr Pass
Mod. | o2 [ND{ CH. (MH2) Setting Power Limit (dBi) (dBm) Limit JFail

(dBm) (dBm) (dBm)

Antl | Ant2 | SUM [ Antl [Ant2 | Ant1 [ Ant2 [Antl [ Ant2 | Antl ]| Ant2

11b [1Mbps| 2 1 2412 72 21.43 [ 21.07 | 24.26 30.00 2.20 26.46 36.00 Pass
11b [1Mbps| 2 6 2437 72 21.64 | 21.12 | 24.40 30.00 2.20 26.60 36.00 Pass
11b [1Mbps| 2 11 2462 72 21.46 | 20.98 | 24.24 30.00 2.20 26.44 36.00 Pass
11g |6Mbps| 2 1 2412 69 23.71 | 23.41 | 26.57 30.00 2.20 28.77 36.00 Pass
11g |6Mbps| 2 6 2437 73 24.61 | 24.35 | 27.49 30.00 2.20 29.69 36.00 Pass
11g |6Mbps| 2 11 2462 71 23.91 [ 23.74 | 26.84 30.00 2.20 29.04 36.00 Pass
HT20 [ MCS8| 2 1 2412 64 22.66 | 22.46 | 25.57 30.00 2.20 27.77 36.00 Pass
HT20 [ MCS8| 2 6 2437 75 25.02 | 24.75 | 27.90 30.00 2.20 30.10 36.00 Pass
HT20 [ MCS8| 2 11 2462 64 22.43 [ 21.92 | 25.19 30.00 2.20 27.39 36.00 Pass
HT40 [ MCS8| 2 3 2422 58 21.75 | 21.61 | 24.69 30.00 2.20 26.89 36.00 Pass
HT40 [ MCS8| 2 6 2437 68 23.94 [ 23.56 | 26.76 30.00 2.20 28.96 36.00 Pass
HT40 [ MCS8| 2 9 2452 60 22.05 [ 21.49 | 24.79 30.00 2.20 26.99 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

(Reportina Onlv)

2.4GHz Band
D Average
Mod Data N H Freq. Faggr Co; c()ivl;g’ed
od. Rate T4 CH. (MHZ) (dB) (dBm)

Antl | Ant2 [ Antl | Ant2 [ SUM
11b [1Mbps| 2 1 2412 | 0.23 | 0.22 | 18.11| 17.85 | 20.99
11b [1Mbps| 2 6 2437 | 0.23 | 0.22 | 18.23 | 17.98 | 21.12
11b [1Mbps| 2 11 2462 | 0.23 | 0.22 (18.21|17.78 | 21.01
11g [6Mbps| 2 1 2412 | 0.27 | 0.22 | 16.86 | 16.57 [ 19.73
11g [6Mbps| 2 6 2437 | 0.27 | 0.22 | 18.09 | 17.67 | 20.90
11g [6Mbps| 2 11 2462 | 0.27 | 0.22 (17.17 | 16.86 | 20.03
HT20 | MCS8| 2 1 2412 | 0.43 | 0.43 | 15.62 | 15.30 | 18.47
HT20 | MCS8| 2 6 2437 | 0.43 | 0.43 | 18.45]18.10 | 21.29
HT20 | MCS8| 2 11 2462 | 0.43 | 0.43 | 15.38 | 14.55(17.99
HT40 | MCS8| 2 3 2422 | 0.83 | 0.80 |14.36| 14.03 |17.21
HT40 | MCS8| 2 6 2437 | 0.83 | 0.80 | 16.74| 16.32 | 19.55
HT40 | MCS8| 2 9 2452 | 0.83 | 0.80 | 14.64 | 14.32(17.49

Note: Measured power (dBm) has offset with cable loss.

Report Number : FR671301B
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR671301B

2.4GHz Band
Peak PSD DG Pe"’L‘:‘mFi’tSD
Mod. | D2 Iynt ch. | Fred. Saeas o (@Bm/3kHz) | pass/Fail
Rate (MHz)
Ant 1 Ant 2 Wgrgi 1 ant1 Ant 2 Ant 1 Ant 2
11b |IMbps| 2| 1 | 2412 | -4.83 5.80 182 521 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | 542 5.39 2.38 521 8.00 Pass
11b |IMbps| 2| 11 | 2462 | 528 513 212 521 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -9.19 9.03 6.02 521 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -7.58 8.64 257 521 8.00 Pass
11g |6Mbps| 2| 11 | 2462 | -9.49 29.49 6.48 521 8.00 Pass
HT20 [MCS8| 2| 1 | 2412 | -1020 | -10.01 | -7.00 2.20 8.00 Pass
HT20 [MCS8| 2| 6 | 2437 | -7.23 718 217 2.20 8.00 Pass
HT20 [MCS8| 2| 11 | 2462 | -11.04 | -1068 | -7.67 2.20 8.00 Pass
HT40 [MCS8| 2| 3 | 2422 | -1429 | -1531 | -11.28 2.20 8.00 Pass
HT40 [MCS8| 2| 6 | 2437 | -1043 | -1285 | -7.42 2.20 8.00 Pass
HT40 [MCS8| 2| 9 | 2452 | -15.35 | -14.35 | -11.34 2.20 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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<TXBF Modes>
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Report Number : FR671301B

Test Engineer:

Kenny Chen

Temperature:

21~-25

°C

Test Date:

2016/7/13

Relative Humidity:

51~54

%
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TEST RESULTS DATA

Report Number : FR671301B

6dB and 99% Occupied Bandwidth

2.4GHz Band

Data = 99% Occupied BW 6dB BW 6d|_3 BW .
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Falil

Rate (MHz)

(MHz)
Ant 1 Ant 2 Ant 1 Ant 2

HT20 | MCSO| 2 1 2412 18.90 18.95 17.00 17.50 0.50 Pass
HT20 | MCSO| 2 6 2437 19.05 19.05 16.04 17.56 0.50 Pass
HT20 | MCSO| 2 11 2462 18.95 18.85 15.08 17.14 0.50 Pass
HT40 | MCSO| 2 3 2422 36.50 36.40 31.32 32.56 0.50 Pass
HT40 | MCSO| 2 6 2437 36.50 36.50 32.56 31.28 0.50 Pass
HT40 | MCSO| 2 9 2452 36.30 36.40 32.52 30.04 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR671301B

2.4GHz Band

Peak Conducted EIRP EIRP
Data Fre . Conducted qugr DG_ o P(_)wgr Pass
Mod. | o2 [ND{ CH. (MH2) Setting Power Limit (dBi) (dBm) Limit JFail

(dBm) (dBm) (dBm)

Antl | Ant2 | SUM [ Antl [Ant2 | Ant1 ] Ant2 [ Antl [ Ant2 | Antl ] Ant2

HT20 [ MCSO| 2 1 2412 60 22.72 | 22.59 | 25.67 30.00 5.21 30.88 36.00 Pass
HT20 [ MCSO| 2 6 2437 75 25.41 | 25.20 | 28.32 30.00 5.21 33.53 36.00 Pass
HT20 [ MCSO| 2 11 2462 62 22.74 | 22.70 | 25.73 30.00 5.21 30.94 36.00 Pass
HT40 [ MCSO| 2 3 2422 60 21.79 | 22.08 | 24.95 30.00 5.21 30.16 36.00 Pass
HT40 [ MCSO| 2 6 2437 70 23.63 [ 23.84 | 26.75 30.00 5.21 31.96 36.00 Pass
HT40 [ MCSO| 2 9 2452 60 21.37 | 20.54 | 23.99 30.00 5.21 29.20 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Report Number : FR671301B

Average Output Power

(Reporting Only)

2.4GHz Band
Average
Data e, Conducted
Mod. NTY CH. Power
Rate (MHz) (dBm)
Antl [ Ant2 | SUM
HT20 [ MCSO| 2 1 2412 | 15.80 | 14.50 | 18.21
HT20 [ MCSO| 2 6 2437 | 18.10 | 18.30 | 21.21
HT20 [ MCSO| 2 11 2462 | 15.40 | 14.50 | 17.98
HT40 [ MCSO| 2 3 2422 | 14.70 | 13.60 | 17.20
HT40 [ MCSO| 2 6 2437 | 16.60 | 16.40 | 19.51
HT40 [ MCSO| 2 9 2452 | 14.50 | 13.90 | 17.22

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR671301B

2.4GHz Band

Peak PSD DG Pe"’L‘:‘mFi’tSD

dBm/3kHz dBi
Mod. | P2 \rd cp. | Frea. ( ) (dB) (@Bm/3KHz) | pass/Fai

Rate (MHz)
Ant 1 Ant 2 Wgrgi 1 ant1 Ant 2 Ant 1 Ant 2

HT20 [MCSO| 2| 1 | 2412 | -4.84 -6.03 183 521 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | -1.09 20.60 241 521 8.00 Pass
HT20 [MCSO0| 2| 11 | 2462 | 567 5.26 2.25 521 8.00 Pass
HT40 [MCSO| 2| 3 | 2422| -6.09 -2.98 197 521 8.00 Pass
HT40 [MCSO| 2| 6 | 2437| -2.70 256 0.45 521 8.00 Pass
HT40 [MCSO| 2| 9 | 2452 | -3.66 6.09 20.65 521 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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saronas. FCC RF Test Report

Report No. : FR671301B

Appendix B. Radiated Spurious Emission

Temperature : 19~23°C
Test Engineer : Donny Tang
Relative Humidity : 55~60%
<Non-TXBF Modes with AC Adapter>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

2386.5 56.04 -17.96 74 56.68 27.17 6.75 34.56 132 135 P H

2386.14 45.49 -8.51 54 46.13 27.17 6.75 34.56 132 135 A H

* 2412 111.87 - - 112.47 27.21 6.75 34.56 132 135 P H

* 2412 109.38 - - 109.98 27.21 6.75 34.56 132 135 A H

H

802.11b
H
CH 01
2335.92 49.83 -24.17 74 50.66 27.06 6.67 34.56 | 106 | 329 P Y,
2412MHz

2333.13 39.02 -14.98 54 39.89 27.02 6.67 34.56 | 106 | 329 AV

* 2412 105.14 - - 105.74 27.21 6.75 34.56 106 329 P \%

* 2412 102.64 - - 103.24 27.21 6.75 34.56 106 329 A \%

\%

\%
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2388.39 53.41 -20.59 74 54.05 27.17 6.75 3456 | 136 119 P H
2355 43.23 -10.77 54 43.98 27.1 6.71 3456 | 136 119 A H
* 2437 111.65 - - 112.07 27.29 6.84 3455 | 136 119 P H
* 2437 109.19 - - 109.61 27.29 6.84 3455 | 136 119 A H
2485.68 54.32 -19.68 74 54.57 27.36 6.94 3455 | 136 119 P H

802.11b
2485.12 42.33 -11.67 54 42.58 27.36 6.94 3455 | 136 119 A H

CH 06

2374.89 49.28 -24.72 74 50 27.13 6.71 3456 | 100 | 330 P \Y

2437MHz
2358.87 39.27 -14.73 54 40.02 27.1 6.71 3456 | 100 | 330 A |V
* 2437 104.46 - - 104.88 27.29 6.84 3455 | 100 | 330 P \Y
* 2437 101.88 - - 102.3 27.29 6.84 3455 | 100 | 330 A |V
2488.28 49.97 -24.03 74 50.18 27.4 6.94 3455 | 100 | 330 P \Y,
2485.48 37.93 -16.07 54 38.18 27.36 6.94 3455 | 100 | 330 A |V
* 2462 111.77 - - 112.16 27.32 6.84 3455 | 107 118 P H
* 2462 109.47 - - 109.86 27.32 6.84 3455 | 107 118 A H
2489.24 55.99 -18.01 74 56.2 27.4 6.94 3455 | 107 118 P H
2483.52 45.02 -8.98 54 45.27 27.36 6.94 3455 | 107 118 A H
H

802.11b
H

CH 11

* 2462 104.96 - - 105.35 27.32 6.84 3455 | 151 | 318 P \Y,

2462MHz
* 2462 102.55 - - 102.94 27.32 6.84 3455 | 151 | 318 A |V
2493.04 50.64 -23.36 74 50.85 27.4 6.94 3455 | 151 | 318 P \Y,
2483.52 38.78 -15.22 54 39.03 27.36 6.94 3455 | 151 | 318 A |V
\Y,
\Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.56 -34.44 74 57.02 31.22 11.01 | 59.69 100 0 P H
H
H
802.11b
H
CHO1
4824 39.26 -34.74 74 56.72 31.22 11.01 | 59.69 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4874 41.47 -32.53 74 58.56 3131 11.06 | 59.46 100 0 P H
7311 45.01 -28.99 74 57.74 35.98 11.71 | 60.42 100 0 P H
12186 54.37 -19.63 74 58.28 38.77 16.4 59.08 211 193 P H
802.11b
12186 48.79 -5.21 54 52.7 38.77 16.4 59.08 211 193 A H
CH 06
4874 39.79 -34.21 74 56.88 31.31 11.06 | 59.46 100 0 P \Y,
2437MHz
7311 43.1 -30.9 74 55.83 35.98 11.71 | 60.42 100 0 P \Y
12186 51.06 -22.94 74 54.97 38.77 16.4 59.08 | 311 208 P \Y,
12186 45.31 -8.69 54 49.22 38.77 16.4 59.08 | 311 208 A V
4924 41.11 -32.89 74 57.77 31.39 11.17 | 59.22 100 0 P H
7386 45.78 -28.22 74 58.52 36.17 11.55 | 60.46 100 0 P H
H
802.11b
H
CH 11
4924 40.85 -33.15 74 57.51 31.39 11.17 | 59.22 100 0 P \Y
2462MHz
7386 42.45 -31.55 74 55.19 36.17 11.55 | 60.46 100 0 P \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.47 66.85 -7.15 74 67.49 27.17 6.75 34.56 147 136 P H
2387.13 53.39 -0.61 54 54.03 27.17 6.75 34.56 147 136 A H
* 2412 116.25 - - 116.85 27.21 6.75 34.56 147 136 P H
* 2412 106.09 - - 106.68 27.21 6.75 34.55 147 136 A H
H
802.11g
H
CH 01
2389.38 57.74 -16.26 74 58.38 27.17 6.75 34.56 180 341 P \%
2412MHz
2389.83 45.35 -8.65 54 45.99 27.17 6.75 34.56 180 341 A \%
* 2412 107.66 - - 108.26 27.21 6.75 34.56 180 341 P \%
* 2412 97.65 - - 98.25 27.21 6.75 34.56 180 341 A \%
\%
\%
2364.36 58.92 -15.08 74 59.67 27.1 6.71 34.56 | 100 136 P H
2364.63 49.39 -4.61 54 50.14 271 6.71 34.56 100 136 A H
* 2437 114.19 - - 114.61 27.29 6.84 34.55 100 136 P H
* 2437 106.38 - - 106.8 27.29 6.84 34.55 100 136 A H
2487.76 57.12 -16.88 74 57.33 274 6.94 34.55 100 136 P H
802.11g
2483.64 46.09 -7.91 54 46.34 27.36 6.94 34.55 100 136 A H
CH 06
2362.83 52.12 -21.88 74 52.87 271 6.71 34.56 259 328 P \%
2437MHz
2362.65 42.57 -11.43 54 43.32 271 6.71 34.56 259 328 A \%
* 2437 105.9 - - 106.32 27.29 6.84 34.55 259 328 P \%
* 2437 98.35 - - 98.77 27.29 6.84 34.55 259 328 A \%
2484.04 50.92 -23.08 74 51.17 27.36 6.94 34.55 259 328 P \%
2483.8 38.96 -15.04 54 39.21 27.36 6.94 3455 | 259 | 328 A |V
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* 2468 116.01 - - 116.3 27.32 6.94 34.55 162 147 P H
* 2458 105.66 - - 106.05 27.32 6.84 34.55 162 147 A H
2483.8 69.74 -4.26 74 69.99 27.36 6.94 3455 | 162 147 P H
2483.52 53.32 -0.68 54 53.57 27.36 6.94 34.55 162 147 A H
H
802.11g
H
CH11
* 2462 108.45 - - 108.84 27.32 6.84 34.55 150 325 P \%
2462MHz
* 2462 98.35 - - 98.74 27.32 6.84 3455 | 150 | 325 A |V
2485 54.21 -19.79 74 54.46 27.36 6.94 34.55 150 325 P \%
2485.56 40.74 -13.26 54 40.99 27.36 6.94 34.55 150 325 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 39.73 -34.27 74 57.19 31.22 11.01 | 59.69 100 0 P H
H
H
802.11g
H
CHO1
4824 39.63 -34.37 74 57.09 31.22 11.01 | 59.69 100 0 P \Y
2412MHz
\Y,
\Y
\Y,
4874 40.44 -33.56 74 57.53 3131 11.06 | 59.46 100 0 P H
7311 50.12 -23.88 74 62.82 36.02 11.71 | 60.43 100 0 P H
12185 50.9 -23.1 74 54.75 38.79 16.4 59.04 | 100 0 P H
802.11g
H
CH 06
4874 41.05 -32.95 74 58.14 31.31 11.06 | 59.46 100 0 P \Y,
2437MHz
7311 46.96 -27.04 74 59.66 36.02 11.71 | 60.43 100 0 P \Y
12185 47.7 -26.3 74 51.55 38.79 16.4 59.04 | 100 0 P \Y,
\Y,
4924 4151 -32.49 74 58.17 31.39 11.17 | 59.22 100 0 P H
7386 45.03 -28.97 74 57.77 36.17 11.55 | 60.46 100 0 P H
H
802.11g
H
CH 11
4924 41.87 -32.13 74 58.53 31.39 11.17 | 59.22 100 0 P \Y
2462MHz
7386 43.5 -30.5 74 56.21 36.1 11.63 | 60.44 | 100 0 P \Y
\Y,
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2389.65 66.29 | -7.71 74 66.93 | 27.17 6.75 | 3456 | 122 | 145 | P | H
2390 53.25 | -0.75 54 53.89 | 27.17 6.75 | 3456 | 122 | 145 | A | H
* 2412 112.75 - - 113.35 | 27.21 6.75 | 3456 | 122 | 145 | P | H
* 2412 101 - - 10159 | 27.21 6.75 | 3455 | 122 | 145 | A | H
802.11n H
HT20 H
CHO1 2389.65 56.63 |-17.37 74 57.27 | 27.17 6.75 | 3456 | 127 | 325 | P | V
2412MHz 2390 43.63 |-10.37 54 44.27 27.17 6.75 | 3456 | 127 | 325 | A | V
* 2412 105.82 . - 106.42 | 27.21 6.75 | 3456 | 127 | 325 | P | V
* 2412 94.39 . - 94.99 | 27.21 6.75 | 3456 | 127 | 325 | A | V
v
\Y
2363.1 58.3 -15.7 74 59.05 27.1 6.71 | 3456 | 100 | 137 | P | H
2363.19 4881 | -5.19 54 49.56 27.1 6.71 | 3456 | 100 | 137 | A | H
* 2437 112.92 - - 113.34 | 27.29 6.84 | 3455 | 100 | 137 | P | H
* 2437 103.71 - - 104.13 | 27.29 6.84 | 3455 | 100 | 137 | A | H
802.11n 2484.52 58.47 |-15.53 74 58.72 | 27.36 6.94 | 3455 | 100 | 137 | P | H
HT20 2483.84 46.93 | -7.07 54 47.18 | 27.36 6.94 | 3455 | 100 | 137 | A | H
CH 06 2359.32 52.55 |-21.45 74 53.3 27.1 6.71 | 3456 | 226 | 328 | P | V
2437MHz 2361.93 4231 |-11.69 54 43.06 27.1 6.71 | 3456 | 226 | 328 | A | V
* 2437 105.7 - - 106.12 | 27.29 6.84 | 3455 | 226 | 328 | P | V
* 2438 96.54 - - 96.96 | 27.29 6.84 | 3455 | 226 | 328 | A | V
2486.76 51.14 |-22.86 74 51.39 | 27.36 6.94 | 3455 | 226 | 328 | P | V
2488.08 4131 |-12.69 54 41.52 27.4 6.94 | 3455 | 226 | 328 | A | V
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* 2462 113.3 - - 113.59 27.32 6.94 34.55 164 149 P H
* 2462 101.76 - - 102.15 27.32 6.84 34.55 164 149 A H
2483.92 67 -7 74 67.25 27.36 6.94 34.55 164 149 P H
2483.68 53.59 -0.41 54 53.84 27.36 6.94 34.55 164 149 A H
802.11n H
HT20 H
CH11 * 2462 103.78 - - 104.17 27.32 6.84 34.55 153 333 P \%
2462MHz |« 2462 93.41 - - 93.7 27.32 6.94 | 3455 | 153 | 333 | A | V
2485.44 50.14 -23.86 74 50.39 27.36 6.94 34.55 153 333 P \%
2483.68 39.93 |-14.07 54 40.18 27.36 6.94 3455 | 153 | 333 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 39.8 -34.2 74 57.26 31.22 11.01 59.69 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 39.54 -34.46 74 57 31.22 11.01 59.69 100 0 P \%
2412MHz vV
\%
\%
4874 40.25 -33.75 74 57.34 31.31 11.06 59.46 100 0 P H
7311 54.56 -19.44 74 67.29 35.98 11.71 60.42 281 106 H
802.11n 7311 41.37 -12.63 54 54.1 35.98 11.71 60.42 281 106 A H
HT20 H
CH 06 4874 41.46 -32.54 74 58.55 31.31 11.06 59.46 100 0 P \%
2437MHz 7311 51.44 | -22.56 74 64.17 | 3598 | 11.71 | 60.42 | 157 | 106 v
7311 37.64 -16.36 54 50.37 35.98 11.71 60.42 157 106 A \%
\%
4924 40.58 -33.42 74 57.24 31.39 11.17 59.22 100 0 P H
7386 4794 | -26.06 74 60.68 36.17 11.55 | 60.46 | 100 0 P H
802.11n H
HT20 H
CH11 4924 40.53 -33.47 74 57.19 31.39 11.17 59.22 100 0 P \%
2462MHz 7386 4484 | -29.16 74 5758 | 36.17 | 11.55 | 60.46 | 100 0 P |V
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(HV)
2386.32 65.78 | -8.22 74 66.42 | 27.17 6.75 | 3456 | 187 | 140 | P | H
2388.84 53.33 | -0.67 54 53.97 | 27.17 6.75 | 3456 | 187 | 140 | A | H
* 2422 108.32 - - 108.78 | 27.25 6.84 | 3455 | 187 | 140 | P | H
* 2422 97.22 - - 97.68 | 27.25 6.84 | 3455 | 187 | 140 | A | H
802.11n 2488.04 55.04 |-18.96 74 55.25 27.4 6.94 | 3455 | 187 | 140 | P | H
HT40 2485.16 4515 | -8.85 54 45.4 27.36 6.94 | 3455 | 187 | 140 | A | H
CH 03 2388.84 55.43 |-18.57 74 56.07 | 27.17 6.75 | 3456 | 150 | 329 | P | V
2422MHz 2390 44.31 -9.69 54 44.95 27.17 6.75 | 3456 | 150 | 329 | A | V
* 2422 99.98 . - 10057 | 27.21 6.75 | 3455 | 150 | 329 | P | V
* 2422 89.12 . - 89.71 | 27.21 6.75 | 3455 | 150 | 329 | A | V
2493.2 49.99 |-24.01 74 50.2 27.4 6.94 | 3455 | 150 | 329 | P | V
2484.52 39.96 | -14.04 54 40.21 | 27.36 6.94 | 3455 | 150 | 329 | A | V
2389.92 64.11 -9.89 74 64.75 | 27.17 6.75 | 3456 | 161 | 150 | P | H
2389.65 52.1 -1.9 54 52.74 | 27.17 6.75 | 3456 | 161 | 150 | A | H
* 2437 110.97 - - 111.39 | 27.29 6.84 | 3455 | 161 | 150 | P | H
* 2437 99.93 - - 100.35 | 27.29 6.84 | 3455 | 161 | 150 | A | H
802.11n 2485.12 67.72 -6.28 74 67.97 | 27.36 6.94 | 3455 | 161 | 150 | P | H
HT40 2483.64 53.9 -0.1 54 5415 | 27.36 6.94 | 3455 | 161 | 150 | A | H
CH 06 2389.47 56.15 |-17.85 74 56.79 | 27.17 6.75 | 3456 | 163 | 332 | P | V
2437MHz 2389.83 43.64 |-10.36 54 44.28 27.17 6.75 | 3456 | 163 | 332 | A | V
* 2437 102.41 - - 102.83 | 27.29 6.84 | 3455 | 163 | 332 | P | V
* 2437 91.58 - - 92 27.29 6.84 | 3455 | 163 | 332 | A | V
2499.56 50.13 |-23.87 74 50.34 27.4 6.94 | 3455 | 163 | 332 | P | V
2499.84 39.91 |-14.09 54 40.12 27.4 6.94 | 3455 | 163 | 332 | A | V
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2388.84 54.16 -19.84 74 54.8 27.17 6.75 34.56 160 148 P H
2388.93 43.45 -10.55 54 44.09 27.17 6.75 34.56 160 148 A H
* 2452 109.41 - - 109.8 27.32 6.84 3455 | 160 | 148 P H
* 2452 97.99 - - 98.41 27.29 6.84 34.55 160 148 A H
802.11n 2485.92 66.58 -7.42 74 66.83 27.36 6.94 3455 | 160 | 148 P H
HT40 2483.52 53.08 -0.92 54 53.33 27.36 6.94 34.55 160 148 A H
CH 09 2370.12 48.94 -25.06 74 49.66 27.13 6.71 34.56 225 317 P \%
2452MHz 2389.83 38.74 | -15.26 54 39.38 | 27.17 6.75 | 3456 | 225 | 317 | A | V
* 2452 100.6 - - 101.02 27.29 6.84 34.55 225 317 P \%
* 2452 90.02 - - 90.44 27.29 6.84 3455 | 225 | 317 A |V
2484.36 50.55 -23.45 74 50.8 27.36 6.94 34.55 225 317 P \%
2483.52 40.14 | -13.86 54 40.39 27.36 6.94 3455 | 225 | 317 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 39.57 |-34.43 74 56.87 | 31.25 | 11.06 | 59.61 | 100 0 P | H
7266 46.4 -27.6 74 59.12 | 3591 | 11.78 | 60.41 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 39.38 |-34.62 74 56.68 | 31.25 | 11.06 | 59.61 | 100 0 P |V
2422MHz 7266 4327 |-30.73 74 55.99 35.91 11.78 | 60.41 | 100 0 P |V
Y
Y
4874 39.99 |-34.01 74 57.08 | 31.31 | 11.06 | 59.46 | 100 0 P | H
7311 4754 | -26.46 74 60.27 | 3598 | 11.71 | 60.42 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 40.39 |-33.61 74 57.48 | 31.31 | 11.06 | 59.46 | 100 0 P |V
2437MHz 7311 47.64 |-26.36 74 60.37 35.98 11.71 | 60.42 | 100 0 P |V
Y
\Y
4904 40.02 |-33.98 74 56.85 | 31.36 | 11.11 | 59.3 | 100 0 P | H
7356 44.1 -29.9 74 56.81 36.1 11.63 | 60.44 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 41.06 |-32.94 74 57.89 | 31.36 | 11.11 | 59.3 | 100 0 P |V
2452MHz 7356 43.19 |-30.81 74 55.9 36.1 11.63 | 60.44 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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<TXBF Modes with AC Adapter>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
2390 63.41 -10.59 74 64.05 27.17 6.75 34.56 165 210 P H
2390 47.01 -6.99 54 47.65 27.17 6.75 34.56 165 210 A H
* 2412 110.61 - - 111.21 27.21 6.75 34.56 165 210 P H
802.11n * 2412 103.3 - - 103.9 27.21 6.75 34.56 165 210 A H
HT20 H
CHO1 2390 53.65 -20.35 74 54.29 27.17 6.75 34.56 100 324 P \%
2412MHz 2389.905 40.52 | -13.48 54 4116 | 27.17 6.75 | 3456 | 100 | 324 | A | V
* 2410 102.47 - - 103.07 27.21 6.75 34.56 100 324 P \%
* 2412 97.59 - - 98.19 27.21 6.75 34.56 100 324 A \%
\%
2361.94 56.64 -17.36 74 57.39 27.1 6.71 34.56 268 132 P H
2364.74 46.75 -7.25 54 47.5 271 6.71 34.56 268 132 A H
* 2439 115.71 - - 116.13 27.29 6.84 34.55 268 132 P H
* 2439 104.38 - - 104.8 27.29 6.84 34.55 268 132 A H
802.11n 2486.14 56.59 |-17.41 74 56.84 | 27.36 6.94 | 3455 | 268 | 132 | P | H
HT20 2483.48 45.69 -8.31 54 45.94 27.36 6.94 34.55 268 132 A H
CH 06 2355.36 52.16 -21.84 74 52.91 271 6.71 34.56 125 316 P \%
2437MHz 2361.38 41.83 | -12.17 54 42.58 27.1 6.71 | 3456 | 125 | 316 | A | V
* 2436 107.42 - - 107.88 27.25 6.84 34.55 125 316 P \%
* 2436 97.28 - - 97.7 27.29 6.84 34.55 125 316 A \%
2486.14 50.36 -23.64 74 50.61 27.36 6.94 34.55 125 316 P \%
2484.74 39.77 -14.23 54 40.02 27.36 6.94 34.55 125 316 A \%
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* 2464 109.33 - - 109.62 | 27.32 6.94 3455 | 259 | 186 P H
* 2464 103.46 - - 103.75 27.32 6.94 34.55 259 186 A H
2484.24 62.31 -11.69 74 62.56 27.36 6.94 3455 | 259 | 186 P H
2483.76 45.61 -8.39 54 45.86 27.36 6.94 34.55 259 186 A H
802.11n H
HT20 H
CH11 * 2466 104.63 - - 104.92 27.32 6.94 34.55 126 323 P \%
2462MHz |« 2466 92.88 - - 93.17 | 27.32 6.94 | 3455 | 126 | 323 | A | V
2487.04 49.44 -24.56 74 49.69 27.36 6.94 34.55 126 323 P \%
2483.68 37.77 -16.23 54 38.02 27.36 6.94 3455 | 126 | 323 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4824 36.62 -37.38 74 54.64 31.22 11.01 60.25 100 0 P H
H
802.11n H
HT20 H
CHO1 4824 37.13 -36.87 74 55.15 31.22 11.01 60.25 100 0 P \%
2412MHz vV
\%
\%
4874 39.33 -34.67 74 57.05 31.31 11.06 | 60.09 | 100 0 P H
7311 43.77 -30.23 74 56.22 35.98 11.71 60.14 100 0 P H
802.11n H
HT20 H
CH 06 4874 39.34 -34.66 74 57.06 31.31 11.06 | 60.09 | 100 0 P \Y
2437MHz 7311 4161 |-32.39 74 54.06 | 3598 | 11.71 | 60.14 | 100 0 P |V
\%
\%
4926 37.76 -36.24 74 55.12 31.39 11.17 59.92 100 0 P H
7386 43.49 -30.51 74 55.89 36.17 11.55 | 60.12 | 100 0 P H
802.11n H
HT20 H
CH11 4926 37.07 -36.93 74 54.43 31.39 11.17 59.92 100 0 P \%
2462MHz 7386 42.36 | -31.64 74 54.76 | 36.17 | 11.55 | 60.12 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HN)
2382.38 65.2 -8.8 74 65.92 27.13 6.71 34.56 118 125 P H
2389.94 53.5 -0.5 54 54.14 27.17 6.75 34.56 118 125 A H
* 2421 110.55 - - 111.1 27.25 6.75 34.55 118 125 P H
* 2421 96.56 - - 97.11 27.25 6.75 34.55 118 125 A H
802.11n 2488.52 57.13 |-16.87 74 57.34 27.4 6.94 | 3455 | 118 | 125 | P | H
HT40 2488.17 50.21 -3.79 54 50.42 27.4 6.94 34.55 118 125 A H
CHO03 2386.44 53.69 -20.31 74 54.33 27.17 6.75 34.56 103 319 P \%
2422MHz 2389.38 4299 |-11.01 54 43.63 | 27.17 6.75 | 3456 | 103 | 319 | A | V
* 2420 102.42 - - 102.97 27.25 6.75 34.55 103 319 P \%
* 2420 97.33 - - 97.88 27.25 6.75 34.55 103 319 A \%
2485.09 51.74 -22.26 74 51.99 27.36 6.94 34.55 103 319 P \%
2489.64 41.68 -12.32 54 41.89 274 6.94 34.55 103 319 A \%
2389.66 63.01 -10.99 74 63.65 27.17 6.75 34.56 141 133 P H
2389.8 50.9 -3.1 54 51.54 27.17 6.75 34.56 141 133 A H
* 2435 112.65 - - 113.11 27.25 6.84 34.55 141 133 P H
* 2435 98.87 - - 99.33 27.25 6.84 34.55 141 133 A H
802.11n 2484.18 64.99 -9.01 74 65.24 27.36 6.94 34.55 141 133 P H
HT40 2483.62 51.59 -2.41 54 51.84 27.36 6.94 34.55 141 133 A H
CH 06 2386.86 54.72 -19.28 74 55.36 27.17 6.75 34.56 136 309 P \%
2437MHz 2389.66 41.36 | -12.64 54 42 27.17 6.75 | 3456 | 136 | 309 | A | V
* 2436 102.48 - - 102.94 27.25 6.84 34.55 136 309 P \%
* 2436 98.59 - - 99.05 27.25 6.84 34.55 136 309 A \%
2489.29 51.98 -22.02 74 52.19 27.4 6.94 34.55 136 309 P \%
2484.6 40.08 -13.92 54 40.33 27.36 6.94 34.55 136 309 A \%
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2386.72 53.39 |-20.61 74 54.03 27.17 6.75 3456 | 136 | 129 P H
2389.8 44.33 -9.67 54 44.97 27.17 6.75 34.56 136 129 A H
* 2444 111.15 - - 111.57 27.29 6.84 34.55 136 129 P H
* 2446 106.04 - - 106.46 27.29 6.84 34.55 136 129 P H
802.11n 2489.64 64.28 -9.72 74 64.49 27.4 6.94 3455 | 136 | 129 P H
HT40 2483.55 53.5 -0.5 54 53.75 27.36 6.94 34.55 136 129 A H
CH 09 2384.34 48.89 -25.11 74 49.61 27.13 6.71 34.56 126 318 P \%
2452MHz 2359.56 39.99 | -14.01 54 40.74 27.1 6.71 | 3456 | 126 | 318 | A | V
* 2450 104.17 - - 104.59 27.29 6.84 34.55 126 318 P \%
* 2450 90.73 - - 91.19 27.25 6.84 3455 | 126 | 318 A |V
2486.14 50.15 -23.85 74 504 27.36 6.94 34.55 126 318 P \%
2484.11 40.38 | -13.62 54 40.63 27.36 6.94 3455 | 126 | 318 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
4844 38.51 |-35.49 74 56.4 31.25 | 11.06 | 60.2 | 100 0 P | H
7266 42.25 |-31.75 74 54.7 3591 | 11.78 | 60.14 | 100 0 P | H
802.11n H
HT40 H
CH 03 4844 38.82 |-35.18 74 56.71 | 31.25 | 11.06 | 60.2 | 100 0 P |V
2422MHz 7266 4229 |-31.71 74 54.74 35.91 11.78 | 60.14 | 100 0 P |V
Y
Y
4874 39.65 |-34.35 74 57.37 | 31.31 | 11.06 | 60.09 | 100 0 P | H
7311 4259 |-31.41 74 55.04 | 3598 | 11.71 | 60.14 | 100 0 P | H
802.11n H
HT40 H
CH 06 4874 38.65 |-35.35 74 56.37 | 31.31 | 11.06 | 60.09 | 100 0 P |V
2437MHz 7311 4238 |-31.62 74 54.83 35.98 11.71 | 60.14 | 100 0 P |V
Y
\Y
4904 38.88 |-35.12 74 56.39 | 31.36 | 11.11 | 59.98 | 100 0 P | H
7356 4157 |-32.43 74 53.97 36.1 11.63 | 60.13 | 100 0 P | H
802.11n H
HT40 H
CH 09 4904 39.77 |-34.23 74 57.28 | 31.36 | 11.11 | 59.98 | 100 0 P |V
2452MHz 7356 41.74 | -32.26 74 54.14 36.1 11.63 | 60.13 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Worst Case with AC Adapter

Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) [(cm) | (deg) |(P/A)|(H/V)
31.89 25.97 -14.03 40 31.28 24.58 191 31.8 - - P H
151.5 17.89 -25.61 43.5 30.15 17.33 2.13 31.72 - - P H
250.05 19.83 -26.17 46 30.62 18.7 2.21 31.7 - - P H
624.8 33.76 -12.24 46 36.74 25.85 3.19 32.02 100 213 P H
875.4 33.39 -12.61 46 3241 29.26 3.35 31.63 - - P H
949.6 31.17 -14.83 46 28.48 30.7 3.05 31.06 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 31.89 34.29 -5.71 40 39.6 24.58 1.91 31.8 100 102 P \%
LF 41.34 25.65 -14.35 40 36.78 18.88 1.77 31.78 - - P \%
75.09 25.76 -14.24 40 42.42 12.85 2.23 31.74 - - P \%
624.8 36.73 -9.27 46 39.71 25.85 3.19 32.02 - - P \%
875.4 30.17 -15.83 46 29.19 29.26 3.35 31.63 - - P \%
941.9 31.82 -14.18 46 29.36 30.5 3.1 31.14 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(H/V)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =

Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBpuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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<Non-TXBF Modes with POE Adapter>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.74 65.26 -8.74 74 65.9 27.17 6.75 34.56 103 119 P H
2389.83 53.49 -0.51 54 54.13 27.17 6.75 34.56 103 119 A H
* 2437 109.26 - - 109.68 | 27.29 6.84 3455 | 103 | 119 P H
* 2437 100.43 - - 100.85 | 27.29 6.84 3455 | 103 | 119 A | H
802.11n 2485.28 66.65 -7.35 74 66.9 27.36 6.94 34.55 | 103 | 119 P H
HT40 2483.68 53.05 -0.95 54 53.3 27.36 6.94 34.55 103 119 A H
CH 06 2385.96 55.75 -18.25 74 56.39 27.17 6.75 34.56 400 212 P \%
2437MHz 2389.65 4423 | -9.77 54 4487 | 27.17 6.75 | 3456 | 400 | 212 | A | V
* 2437 102.63 - - 103.05 27.29 6.84 34.55 400 212 P \%
* 2437 93.9 - - 94.32 27.29 6.84 34.55 400 212 A \%
2483.56 54.42 -19.58 74 54.67 27.36 6.94 34.55 400 212 P \%
2483.52 43.62 -10.38 54 43.87 27.36 6.94 34.55 400 212 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
SPORTON INTERNATIONAL INC. Page Number :B3-10f5
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 36.93 -37.07 74 54.02 31.31 11.06 59.46 100 0 P H
7311 38.97 -35.03 74 51.7 35.98 11.71 60.42 100 0 P H
802.11n H
HT40 H
CH 06 4874 36.95 -37.05 74 54.04 31.31 11.06 59.46 100 0 P \%
2437MHz 7311 37.69 |-36.31 74 5042 | 3598 | 11.71 | 60.42 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11n HT40 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
174.45 29.07 -14.43 43.5 43.23 15.53 2.03 31.72 - - P H
190.11 27.49 -16.01 43.5 41.95 15.3 1.96 31.72 - - P H
250.05 3541 |-10.59 46 46.2 18.7 221 31.7 100 | 222 P H
374.9 34.08 -11.92 46 41.73 21.71 2.38 31.74 - - P H
624.8 31.61 -14.39 46 34.59 25.85 3.19 32.02 - - P H
958.7 31.57 -14.43 46 28.79 30.7 3.06 30.98 - - P H
H
H
H
H
2.4GHz H
802.11n H
HT40 31.62 28.49 -11.51 40 33.8 24.58 1.91 31.8 - - P \%
LF 79.14 29.09 -10.91 40 45.27 13.39 2.17 31.74 100 119 P \%
190.11 28.22 -15.28 43.5 42.68 15.3 1.96 31.72 - - P \%
624.8 30.56 -15.44 46 33.54 25.85 3.19 32.02 - - P \%
888 29.92 -16.08 46 28.8 29.33 3.37 31.58 - - P |V
948.2 31.12 -14.88 46 28.47 30.67 3.06 31.08 - - P \%
\%
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|/(HIV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix C. Radiated Spurious Emission Plots

Temperature : 19~23°C
Test Engineer : Donny Tang
Relative Humidity : 55~60%
Note symbol
-L Low channel location
-R High channel location
SPORTON INTERNATIONAL INC. Page Number : Cl1-10f31
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<Non-TXBF Modes with AC Adapter>
2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
1+2 Horizontal Vertical
,
Peak L e MBI I RSV SR 50 ] -
Frequency (MHz) Frequency (MHz)
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
- REVAO0D000KE > VBWB0000000 1 SWT:Ara - RBWAI000000KHz VEW3000000KHz SWT-Aut0
Detector : Peak Detector : Peak
vg. * : *
g A I S R B ; e
[
o . = o o o =
reuency reuency
Site :03CHO6-HY Site : 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:0.100KHz SWT:Auto : RBW:1000.000KHz VBW:0.100KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : Cl-2 0f 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - L
1+2 Horizontal Vertical
.
Peak L e e i ook 50| . e e TS 5
Site. :03CHO6-HY Site = 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. = ! «
R A — .
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:0.100KHz SWT:Auto : RBW:1000.000KHz VBW:0.100KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-30f 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO06 2437MHz - R
1+2 Horizontal Vertical
.
Peak . - L i
Site. 1 03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. - - =
Frequency (MHz) Frequency (MHz)
Site. :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:0.100KHz SWT:Auto : RBW:1000.000KHz VBW:0.100KHz SWT:Auto
Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : Cl1l-4 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH11 2462MHz

70 70 \
Peak “ o T )
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak

Avg. *

450 2468, 27

2492, 2500

3 2 450 2468, 276, 2434, 2492, 2500
Frequency (MiHz) Frequency (MiHz)
Site +03CHO6-HY Site + 03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:0.100KHz SWT:Auto : RBW:1000.000KHz VBW:0.100KHz SWT:Auto
Detector +Peak Detector +Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO1 2412MHz
1+2 Horizontal Vertical
el
M"W y
Peak Mvm 5 e —— -
creuency reuency
Site : 03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. * * :
A A i
I
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-6 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

Datz 1 bata:7
Date: 20160521 Date: 2016.05.21
o o
o0 s
reccuass s | | | retcuasss)
7 7
|
WQMW*MWW 1
Peak WW e u
20 30
10 10
570 7 Ty D 2 74 310 7 s, 236 70 340
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site 2 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
bate:2 bata:8
Date:2016.05.21 Date:2016.05.21

19|

FCCCLASS B (AVG)

Avg. T o o : recanssom

310 2328, 2346, 2364, 2382, 2400 310 228, 2346, 23 2382, 240
Frequency (MiHz) Frequency (MiHz)
Site +03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition + FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector :Peak

SPORTON INTERNATIONAL INC. Page Number : C1-7of 31
TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1+2 Horizontal Vertical

Data:5. Data: 11
Date: 2016-05.21

Date: 20160521

19| 10|

FCCCLASS B FCCCLASS B
70

W "
Peak . Mottt b |

450 2468, 276,

; 2 T 70 T i Ti7s, Tion T 70
Froquency (i) Treauency ()
Site. :03CHO6-HY Site = 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector : Peak
a6 oatm 12
Dat: 2016.0521 Date: 2016.05.21
Y o
% %
70 7
Fec cuass s o) receiabss o)
Avg, B e 50
— ~—
x %
I 1
oy 2iaa 70 150 3458 ars. Suaa. 7 =
Froquency (i) Frequency (o)
Site. 1 03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak

Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

Data:3

oata:7
Leve amuvim) Date: 2016.05.07 Dat: 2016.05.07
10| r/:'"""\ 10|
% o
oy, b cuassa rebcuassa
70/ L | 70/
Wb H
Peak 50 50 R T S
30 5
1 1
50 Taee 775 Fio, e = 50 7458 ire. Sisa 5192 =
po—— Frequency (o)
Site. 1 03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
et 4 oate8

Date: 2016-05.07

Date: 2016-05.07

19 10|

70

A recanbsamg rec cuabseove)
vg. 5 ———

260 2468 2

76. 2 2492, 2500 450 2468, aTs. 2484 2492 25
Frequency (MHz) Frequency (MHz)
Site +03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Horizontal Vertical

Data: 1

,
“ - (
Peak e et T LN N L o
S ey

Site. :03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector : Peak

Date: 2016-05-10

Date: 2016-05-10

10| 10|

FCC CLASSETRTG)|

Avg * — *
. ;
N O o
—— SN B S G AU SIS MUV DY
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site : 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
RBWAIO0000KHz VBWEA.000KHz SWT-Auto RBWAIO00000KHz VBWE3.000KHz SWT-Auto
Detector :Peak Detector :Peak

SPORTON INTERNATIONAL INC. Page Number : C1-10 of 31
TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO06 2437MHz - L
1+2 Horizontal Vertical
. —— J—
30 st tpioessirie ot
Peak % « i, i
310 2328. 2346. 2364. 2382. 2400 310 2328, 346. 2364. 2382, 240
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. * I o e e * ;
[ N N T~ S IO -
Site. :03CHO6-HY Site 2 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-11 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Horizontal Vertical

Data:5
Date: 2016-05.21

Date: 2016-05-21

19|

FCCCLASS B

| | | fecciasse
" "M "

A | N R
Peak “ o .

450 2468, 27

3 s o 00 5 g T = o 2
T—— Hrcuency
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
e oas 12
st 20150521 ot 20150521
9
. %
g o
reccuas v reccuassa o)
Avg. e e e s et U IS S —
L
r 1
e ; 0 5 g . g o 2
F— T——
Site : 03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-12 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CH11 2462MHz
1+2 Horizontal Vertical
-
70| b 1 70|
P eal k 5 Vs sl Al g
e g = = g 3 g 3
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site 2 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak Detector :Peak
[
vg. s« e
9 ] \
30/ 30/
2460 2468, 2476. 2484, 2492 2500 460 2468, 476. 2484. 2492. 25(
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site : 03CHO6-HY
Condition : FCC CLASS-B (AVG) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-13 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Vertical

Data: 1 Data: 7
Level (dBuVim) Date: 20160510

Date: 2016-05-10

10| 10|

FCCCLASS B | | | FCC CLASS B|
70

Peak *

1
by o]
50| v i
30| 30|
10f 10|
310 2328, 2341 2382. 2400

6. 2364, 310 22, E 64 2382 24
Frequency (MHz)

3 23
Frequency (MiHz)
Site +03CHO6-HY

Site = 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. . M/M « .
IOV P s el I A s L ot B s
Trequony i rreqncy
Site. :03CHO6-HY Site : 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-14 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

Data: 5 Data 11
Date 20150510 Date 20150510
e 1
« «
retcuasss retcuasss
g )
Peak WWWMWW%M 50| 4 i 1
0 x
1 1
50 7568 2475, a5t 702 = 50 7568 2476, e 02 =
Freauency (o) Frequency (i)
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
bata6 Data: 12
Dates 2016.05.10 Date: 2016.05-10
e 1
% «
7 7
reccuass s v Fec cLasss ave)
Avg. * *
MMM e e |
x x
10 1
7 768, 7076 g P 750 a0 768 s, T, 02 7500
Frequency (ihe) Frequency (ia)
Site : 03CHO6-HY Site : 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-15 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - L

:
1 W
MW)VWM
Peak [ S B PP O 4 B T —
e e

Site. :03CHO6-HY Site = 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak

Avg. . S —— : ‘
| R NS WMW

310 2328, 2341

6. 2364, 2382, 24 310 22, 2346, 23 2382, 240
Frequency (MHz) Frequency (MiHz)
Site +03CHO6-HY Site : 03CHO6-HY
Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORTZONTAL Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-16 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

Data:s Data: 11
Date: 2016.05.10 Date:2016.05.10
o o
o0 %0
reccuass s reccuass s
70 wmww%m : 7
‘H%
Peak 5 Sl , . .
30 20
10 10
50 Ty 27 20 02 7500 50 758, e 7 7% 7
Freauency (MHz) Frequency (MHo)
site £03CHO6-HY site £03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :peak berector peak
Datais vates 12
Date: 2015.05-10 Date: 2016.05-10
110 110
50 s
7 7
e
e RO Foc cLass B(ave) Foc cLASS 8 avG)
Av g s e e = 50
. S——
WM
30 30
10 10
%0 7. 7. > 452, 7500 %0 758 7e. 7. 752 7
Froauency (Miz) Frequency (iz)
site £03CHO6-HY site £03CHO6-HY
Condition < FCC CLASS-B (AV6) 3m 91200_1156_150827 HORIZONTAL Condition < FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector Peak Detector peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C1-17 of 31



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - L

Peak e T N B L - ; .
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak

Date: 20160510

Date: 2016-05-10

10|

FCC CLASS B (AVG)

Avg. * *

T U BN BDZ e oo et Mt e

310 2328,

3 2364, 2382, 24 310 228, 2346, 23 2382, 240
Frequency (MHz) Frequency (MiHz)
Site :03CHO6-HY Site : 03CHO6-HY
Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector +Peak Detector :Peak

SPORTON INTERNATIONAL INC. Page Number : C1-18 of 31
TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO9 2452MHz - R

" B "
Peak 5., e 5., :
At
= e 2 0 = o s :
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Avg. * ST ——— %
.
0 E e = s 2 e =
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Detector :Peak Detector :Peak
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR671301B

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11b CHO1 2412MHz

Peak " ™
. .
Avg ! i
Site. :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector :Peak Detector :Peak
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1+2 Horizontal Vertical
Peak " "

Avg. ‘ o

1000 5800. 10601

20200, 250 1000 5800. 0

0. 15400, 10600, 15400, 20200, 250
Frequency (MHz) Frequency (MHz)

Site +03CHO6-HY Site :03CHO6-HY

Condition +FCC CLASS-B 3m 9120D_1156_150827 HORTZONTAL Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

Detector +Peak Detector +Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11b CH11 2462MHz
1+2 Horizontal Vertical
Peak " ’“
o . «
AV g . 1 1 2
0 o s = = o s =

Site. :03CHO6-HY Site :03CHO6-HY

Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

Detector :Peak Detector : Peak
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saronas. FCC RF Test Report

Report No. :

FR671301B

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11g CHO1 2412MHz

Peak " "
. .
Avg ! !
Frequency (MHz) Frequency (MHz)
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector :Peak Detector :Peak

SPORTON INTERNATIONAL INC.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1+2 Horizontal Vertical

Data:5.

Level (dBuVim) Date: 20160510 Date: 20160510

9]

FCCCLASS B

Peak " "

FCCCLASS B

FCC CLASS B (AVG)

- « ~ 5
Avg. ' i
s i T e = s i i =
Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector : Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1+2 Horizontal Vertical

Peak " "
“

Avg. i o

1000 5800. 0 20200, 250 1000
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600, 15400,
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0. 75400, 20200 750
Frequency (HHz)
site +03CHO6-HY site +03CHO6-HY
Condition +FCC CLASS-B 3m 91200_1156_150827 HORIZONTAL Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector +Peak Detector +Peak
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SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

o os 0180810 "
Peak " ™
FCC CLASS-B (AVG)| FCC CLASS-B (AVG)|
@ .
Avg ! :
Frequency (MHz) Frequency (MHz)

Site :03CHO6-HY Site :03CHO6-HY

Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

Detector :Peak Detector :Peak

SPORTON INTERNATIONAL INC.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1+2 Horizontal Vertical

Data:5.

Level (dBuVim) Date: 20160510 Date: 20160510

9]

Peak " "
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Avg. ' |

FCCCLASS B
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0. 75400, 0600, 15400, 20200 750
Frequency (Hz) Frequency (Hz)
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Condition +FCC CLASS-B 3m 91200_1156_150827 HORIZONTAL Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector +Peak Detector :Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT20 CH11 2462MHz
1+2 Horizontal Vertical
Peak " "
Avg i 1 1 H
0 —_ = = S S =
Site. :03CHO6-HY Site. :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector :Peak Detector :Peak
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SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT40 CHO3 2422MHz
1+2 Horizontal Vertical
Level (dBuV/m) Date: 2016-05-10 Level (dBuVim) Date: 20160510
Peak " "
FCC CLASS-B (AVG) FCC CLASS-B (AVG)
* - «
Avg i 1 1 H
o D e o ED =
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector : Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO6 2437MHz

1+2 Horizontal Vertical

Data:5.

Level (dBuVim) Date: 20160510 Date: 20160510

9]
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= 2 = :
AV g . 1 1
o . oo, B 75 o 0. oo 75
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Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector :Peak
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO9 2452MHz

1+2 Horizontal Vertical
Peak " "

Avg. ‘ T
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0. 75400, 70700, 250 000 ED 70600, 75400, 20200 750
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site : 03CHO6-HY site : 03CHO6-HY
Condition +FCC CLASS-B 3m 91200_1156_150827 HORIZONTAL Condition + FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector +Peak Detector :Peak
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s=amranas. FCC RF Test Report Report No.: FR671301B

<TXBF Modes with AC Adapter>
2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1+2 Horizontal Fundamental
,
Peak B e VY ROV W o . A
(R
rcuency creuency
Site. :03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
ooz -
Level (dBuVim) Date: 2016-07-10 Level (dBuvim) Date: 2016.07-10
v
| |_FCCCLASS B (AVG) | | |_FCC CLASS B (AVG)
Avg. 50 3 50
I B et R M
30 30) M_,,M»w»———»M”‘—““J
Site. 2 03CHO6-HY Site. :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:2.000KHz SWT:Auto
Detector :Peak Detector : Peak
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1+2 Vertical Fundamental

Data: 5 Data: 7
Date: 2016-07-10

Date: 2016-07-10

10| 10|

o
90 %
rccciasss
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70
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A, A WMMAMM e ————
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310 233, 252 2373, 2308, 2415 1000 1400, 00, 2200, 2600, 30
Frequency (MHz) Frequency (MHz)
Site +03CHO6-HY Site 03CHO6-HY
Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Data: 6 Data:8
Level (dBuVim) Date: 2016.07-10

Date: 2016-07-10

110

Avg. = o

310 2331, 235

2. 2373, 230, 2415 1000 1400, 1800, 2200. 2600 30
Frequency (MHz) Frequency (MHz)
Site + 03CHO6-HY Site + 03CHO6-HY
Condition + FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
+ RBW:1000.000KHz VBW:2.000KHzZ SWT:Auto + RBW:1000.000KHz VBW:2.000KHzZ SWT:Auto
Detector +Peak Detector +Peak
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SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO06 2437MHz - L
1+2 Horizontal Fundamental
) / |
.
Peak B =
J U VU A N
reuency troqency
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
ooz -
.
AVG. ) A_/MJ \L
"
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site. :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:2.000KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Horizontal Fundamental

Date: 20160714
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430 2443, 2

m g E 70
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E—
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: RBW:1000.000KHz VBW:2.000KHz SWT:Auto
Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1+2 Vertical

Fundamental

Data: 7 Data: 9
Date: 20160714 Date: 2016-07-14
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et uss b cuass
. ]

Peak T R WWMMM “ . .Jv/‘/

L e —

2338,

- Frency
Site. :03CHO6-HY Site 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
- o0
Level (dBuV/m) Date: 2016-07-14 Level (dBuV/m) Date: 2016-07-14.
(”/\I\"\ o
Avg ® »
. 1
ISR SN RPNy gy
- -
Site. :03CHO6-HY Site. :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:2.000KHz SWT:Auto
Detector : Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1+2 Vertical Fundamental

Date: 20160714

9
FcecLass Bl

Peak s« MMJ ;
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Detector : Peak

SPORTON INTERNATIONAL INC.
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Horizontal Fundamental

Data: 3

Date: 2016-07-10 Date: 2016-07-10
19

FCCCLASS B

i

Peak = ‘ - -~ L'Mw

w0 e . ok T 7 T i oy T o e
Troquency ) requency ()
Site. :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
oatza a2
bate: 20160710 p— bate:2016.0710
o P
:
o o
7 -
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Avg. * —E——— * M
W AN S
x
1 1
7 Tiew e T Tiez = 0 T o 720 o E
Frequency (MHz) Frequency (MHz)
Site. :03CHO6-HY Site. 1 03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:2.000KHz SWT:Auto

Detector : Peak Detector : Peak
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

1+2 Vertical Fundamental

- oues

b reccunsss

Peak . i e

BRI, S A——
B e

Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
bns o
Level (dBuVim) Date: 2016-07-10 Level (dBuVim) Date: 2016.07-10
;
Avg. % %
T 1 [ S—
-
ey -
Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:2.000KHz SWT:Auto : RBW:1000.000KHz VBW:2.000KHz SWT:Auto
Detector : Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Horizontal Fundamental
o T 5 K \Mw
Peak e ” Mww/ bt
T PR
Site. :03CHO6-HY Site 2 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector :Peak
v oo 20150718 .
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AV, g . — R

S S R Rt

310 233, 2366 2422, 2450 000
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1400, 1800 2200. 2600, 30
Frequency (MHz)
Site. +03CHO6-HY Site +03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
+ RBW:1000.000KHzZ VBW:1.000KHZ SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector +Peak
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R

1+2 Horizontal Fundamental

Data:5
Date: 2016-07-18

10|

Peak %MM

430 2443, 2

458, 272, 2485, 2500
Frequency (MHz)
Site + 03CHO6-HY
Condition +FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
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]

30
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: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Detector +Peak
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - L

1+2 Vertical Fundamental

Data: 7 Data: 9
Date: 2016-07-18

Date: 2016-07-18

10| 10|
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Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector : Peak Detector : Peak
etz 8 Datz:10
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Frequency (MHz) Frequency (MHz)
Site +03CHO6-HY Site + 03CHO6-HY
Condition + FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL Condition + FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak Detector :Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO3 2422MHz - R
1+2 Vertical

Fundamental

Date: 2016-07-18

MM\
Peak a \wm - ¢

430 2443, 2

458, 272, 2485, 2500
Frequency (MHz)
Site + 03CHO6-HY
Condition +FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Data: 12

Date: 2016-07-18

19|

70
FCC CLASS B (AVG)

Avg. *

1
{ SO

430 2448, 2458,

2472 2486, 2500
Frequency (MHz)
Site +03CHO6-HY
Condition +FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector +Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C2-12 of 27



SPORTON LAB.

FCC RF Test Report

Report No. :

FR671301B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal

Fundamental

Data: 1

P
.
L \1
50] b R PR 50/ ’\V\"w.
Peak T 4
L.
Frequency (MHz) Frequency (MHz)
site 03CHOG-HY site -03CHOG-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL
| RBW-1000.000KHz VBW3000000KHz SWT:Auto | RBW-1000.000KHz VBW3000000KHz SWTAuto
Detector : Peak Detector : Peak
o2 oucs
Avg. B — =
e T
[ —
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
RBW-1000.000KHz VBW-LOOOKHz SWT-Auto RBW-1000.000KHz VBW:LOOOKHz SWT-Auto
Detector : Peak Detector Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-13 of 27



s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT40 CHO6 2437MHz - R

1+2 Horizontal Fundamental

Data:5.
Date: 2016-07-18

0]

T

Peak *

430 2442, 2458,

3 2472, 2486, 2500
Frequency (MHz)

Site +03CHO6-HY

Condition +FCC CLASS-B 3m 9120D_1156_150827 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Data: 6

Date: 2016-07-18

19|

FCC CLASS B (AVG)

Avg. e 1
«
|
Frequency (MHz)
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL
REW-I000000KHz VBW-L000 1z SWT Auto
Detector : Peak

SPORTON INTERNATIONAL INC. Page Number 1 C2-14 of 27
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :

FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO06 2437MHz - L
1+2 Vertical Fundamental
.
Peak - :
= =
eal = . / RO
T PR APUOU FUAOY NP
crousncy troqency
Site :03CHO6-HY Site :03CHO6-HY
Condition : FCC CLASS-B 3m 9120D_1156_150827 VERTICAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
A | | receabsam recciatsa )
« =
vg. S J
I R PN S N
30 30 e
crouency troqency
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C2-15 of 27



s=amranas. FCC RF Test Report Report No.: FR671301B
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT20 CHO1 2412MHz
1+2 Horizontal Vertical
Peak " "
« .
Avg. . ’
o B0 0 0 o B0 =
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site 03CHO6-HY
Condition : FCC CLASS-B 3m SHF-EHF HORN HORIZONTAL Condition :FCC CLASS-B 3m SHF-EHF HORN VERTICAL
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.

Page Number

TEL : 886-3-327-3456
FAX : 886-3-328-4978

. C2-21 of 27



SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT20 CHO06 2437MHz
1+2 Horizontal Vertical
Peak " "
. - . -
Avg. 1
o D 0 0 o B =
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C2-22 of 27



SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT20 CH11 2462MHz
1+2 Horizontal Vertical
vt [— e J—
Peak " " '
Avg. v f
0 0 —_ . = 0 S R o0 =
Site :03CHO6-HY Site 2 03CHO6-HY
Condition : FCC CLASS-B 3m SHF-EHF HORN HORIZONTAL Condition :FCC CLASS-B 3m SHF-EHF HORN VERTICAL
Detector : Peak Detector :Peak
SPORTON INTERNATIONAL INC. Page Number 1 C2-23 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978



s=amranas. FCC RF Test Report Report No.: FR671301B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT40 CHO3 2422MHz

1+2 Horizontal Vertical

Date: 2016-07-14

Date: 2016-07-14

FCCCLASS B

Peak

FCC CLASS 8 (AV6)

Avg. R e

£ B 0 % w0 i 75
Froquoncy e roquency )
Site :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector :Peak Detector :Peak
SPORTON INTERNATIONAL INC. Page Number 1 C2-24 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT40 CHO06 2437MHz
1+2 Horizontal Vertical
Peak " ™
Avg. vl v
o 00 —_ o0 = 0 0 —_ o0 0
Site 2 03CHO6-HY Site 2 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector : Peak
SPORTON INTERNATIONAL INC. Page Number 1 C2-25 of 27

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m
ANT 802.11n HT40 CHQO9 2452MHz
1+2 Horizontal Vertical
- P— P—
Peak " ™
« .
AVQ. T .
g 30| 30
= e o Es o = 0 o B =
Frequency (MHz) Frequency (MHz)
Site :03CHO6-HY Site 03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 C2-26 of 27



saronas. FCC RF Test Report Report No.: FR671301B
Worst Case with AC Adapter
Emission below 1GHz
2.4GHz WIFI 802.11n HT40 (LF)

WIFI 2.4GHz 2400~2483.5MHz
ANT 802.11n HT40 LF
1+2 Horizontal Vertical
QP / ’ : ———— = ’ ‘
Peak * b st e ;

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. C2-27 of 27



SPORTON LAB.

FCC RF Test Report

Report No. :

<Non-TXBF Modes with POE Adapter>

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

1+2

Horizontal

Vertical

FR671301B

,
Wwwww
Peak B N AR PSS N o bt
w———
Site. :03CHO6-HY Site :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector : Peak
FcC B4A0GT| FCC CLASS B (AVG)
Avg. * e ——— * .
T
| ISRSIERESI S e
Frequency (MHz) Frequency (MHz)
Site : 03CHO6-HY Site : 03CHO6-HY
Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
S REELO00000k s VoA 000K ST A RBIO000004 s VoA 000 WAt
Detector : Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: C3-1of4




s=amranas. FCC RF Test Report Report No.: FR671301B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT40 CHO06 2437MHz - R
1+2 Horizontal Vertical
- T, o
R Y ARl i
Peak 50 50 |
e i g 3 = i g =
Site. :03CHO6-HY Site. :03CHO6-HY
Condition :FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
[T I e T FCC CLASS.B (AVG) | | FCC CLASSB (AVG)
Avg, 50 E— T o :
I
Site. :03CHO6-HY Site. :03CHO6-HY
Condition : FCC CLASS-B (AV6) 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B (AV6) 3m 9120D_1156_150827 VERTICAL
: RBW:1000.000KHz VBW:3.000KHz SWT:Auto : RBW:1000.000KHz VBW:3.000KHz SWT:Auto
Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : C3-20f4



SPORTON LAB.

FCC RF Test Report Report No.: FR671301B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT40 CHO6 2437MHz

Peak " ™
FCC CLASS-B (AVG)| FCC CLASS-B (AVG)|
- .
Avg. o coe
i o e = Ty e =
Frequency (MHz) Frequency (MHz)

Site :03CHO6-HY Site : 03CHO6-HY

Condition : FCC CLASS-B 3m 9120D_1156_150827 HORIZONTAL Condition :FCC CLASS-B 3m 9120D_1156_150827 VERTICAL

Detector :Peak Detector : Peak

SPORTON INTERNATIONAL INC. Page Number
TEL : 886-3-327-3456
FAX : 886-3-328-4978

: C3-30f4



s=amranas. FCC RF Test Report Report No.: FR671301B
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Appendix D. Duty Cycle Plots

<Non-TXBF Modes>

Antenna Band Duty Cycle(%) | T(us) 1/T(kHz) VBW Setting
1+2 2.4GHz 802.11b for Ant 1 94.93 12360 0.08 100Hz
1+2 2.4GHz 802.11b for Ant 2 94.95 12420 0.08 100Hz
1+2 2.4GHz 802.11g for Ant 1 94.06 2060 0.49 1kHz
1+2 2.4GHz 802.11g for Ant 2 94.95 2070 0.48 1kHz
1+2 2.4GHz 802.11n HT20 for Ant 1 90.61 984 1.02 3kHz
1+2 2.4GHz 802.11n HT20 for Ant 2 90.58 981 1.02 3kHz
1+2 2.4GHz 802.11n HT40 for Ant 1 82.55 492 2.03 3kHz
1+2 2.4GHz 802.11n HT40 for Ant 2 83.21 496 2.02 3kHz
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<TXBF Modes>

Antenna Band Duty Cycle(%) | T(us) 1/T(kHz) | VBW Setting
1+2 2.4GHz 802.11n HT20 97.55* 990 1.01 2 kHz
1+2 2.4GHz 802.11n HT40 97.75* 1080 0.93 1 kHz

Note *: Duty cycle is not a constant value during the continuous beamforming transmission.
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